W

Early nausea & vomiting Recurrence of headache

* Alter triptan formulation
+ Nasal spray 10 mg sumatriptan
or 5 mg zolmitriptan
« Rizatriptan wafer 10mg,
zolmitriptan 2.5 mg melt,
sumatriptan 6 mg subcutaneous

¢ Add NSAID for example naproxen
500 mg or paracetamol

* Longer acting oral triptan; naratriptan,
2.5mg, almotriptan 12.5mg or
frovatriptan 2.5mg

¢ Antiemetics: domperidone, 10 mg oral,
or 60 mg per rectal, prochlorperazine
3-6 mg buccal

Choosing triptans

Response to given triptan doe:
not predict response to others

* Try each triptan three times

Use < 10 times per month to
avoid medication-oversuse
headache

Lack of triptan response

* Consider preventive

Rapidly progressing migraine attack
¢ Subcutaneous sumatriptan 6mg or nasal

spray sumatriptan 10mg ¢ Try higher dose

* Intranasal zolmitriptan 5mg ¢ Alternative triptan

» Fast-acting oral triptan preparation- * Alternative formulation (subcutaneous,

eletriptan 40mg, rizatriptan 10mg, intranasal)
zolmitriptan 2.5mg ¢ Combination therapy with NSAID

* An additional pro-kinetic for example (ibuprofen 800mg TDS or naproxen
domperidone, 10mg 500mg BD)
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